

CHAMCLAD FIRE TEST REPORT

SCOPE OF WORK

NFPA 268 TESTING ON EXTERIOR WALL ASSEMBLY CONTAINING CHAM-CLAD PVC CLADDING

REPORT NUMBER

M1959.01-121-24 R1

TEST DATE(S)

04/08/21

ISSUE DATE REVISION DATE

04/15/21 11/20/23

RECORD RETENTION END DATE

04/08/25

PAGES

22

DOCUMENT CONTROL NUMBER

RT-R-AMER-Test-3566 (11/29/17)

© 2017 INTERTEK

